D
\ T !
o e |
_&_> 7
B T —
e
F g — - /
>/GREASE FITTING B
) : 1 L
. SEE FASTNER LIST FOR NUTS, BOLTS, SCREWS RINGS & CL
M Ao GHS-T0-000  TRANSOM BRACKET 3 ser pace 4
B GHS-10-000 PLATFORM BRACKET
C-1 GHS—10-028-B1 LOCK CYLINDER ASM. NEW
C—-2 GHS—10-028-B2 LOCK CYLINDER ASM. REMANUFACTURED
D GHS—10-039-A1 POWER CYLINDER
i E GHS—10-025 PIN, CYL to LOWER ARMS
I F GHS—10-032 MOUNT STUD, LOCK CYLINDER
G GHS—10-045 SPACER, UPPER ARM TO TRANSOM BRACKET
b H GHS—10-051 LOCK PLATE
I GHS—-10-010 PIN, THREADED
J GHS—-10-016 ADJUSTER PIN ASM
K GHS—-10-011 PIN, SLIDE ADJUSTER
| L GHS—-10-012 SPACER, LOCK STOP
f M GHS—-10-013 PIN, CYL TO TRANSOM BRACKET
N GHS—-10-018 SPACER, PVC TRANSOM BRACKET LOWER PIN
0 GHS—-10-020 PIN, LOWER ARMS to TRANSOM BRACKET
P GHS— HWO021 CAMP T—=20 ZINC ANODE
SCALE
< // ; REvaD’j&v;E:BYDD’R;ﬁ’CAW pLoT scae FIT A uNits=INCHES
GENERAL HYDRAULIC SOLUTIONS Inc. ® MAT. X NOTE: PART TO SUB-ASSEMBLY (GHS AQ42BBA4015A1) SHEET oF

Page 1



Q
. j E]] FASTNER LIST, FOR NUTS, BOLTS, SCREWS RINGS & CLIPS
\ \
U »
GREASE FITTING AA AA Q GHS-FS476 NUT, NYLOCK 3/8-16 S.S.
m R GHS-FS442 NUT, NYLOCK THIN PAT. 3/4-10 S.S.
Q S GHS-FS440 NUT, NYLOCK 5/8-11 S.S.
S FE T GHS-583 COTTER PIN 3/16 x 1-3/4
U GHS—-HW019 FITTING, GREASE 1/4—28 STRAIGHT S.S.
v GHS-FS344 WASHER, LOCK 17 S.S.
W GHS—-FS443 NUT, FINISH 17 — 8 S.S.
X GHS—FS139 BOLT, HEX W/Z*WB x 1 S.S.
Y GHS—10-091 WASHER, GHS LOGO
VA GHS—-FS135 BOLT, HEX 1/4-20 x 2-1/2" SS.
AA GHS-FS436 NUT, NYLOCK 1/4-20 S.S.
BB GHS-FS334 WASHER, 3/4” FLAT S.S.
CC  GHS-10-063 SPACER, PVC PLATFORM BRACKET UPPER PIN OUTTER
DD GHS-10-062 SPACER, PVC PLATFORM BRACKET UPPER PIN CENTER
EE GHS-10-061 SPACER, PVC TRANSOM BRACKER TOP ARM PIN
FF GHS- FS133 BOLT, ALLEN HEAD 1/4 - 20 x 1/27
BB
R
e
R 3 i’mo“a
S &@ 0008
AL
X
Zyx=XK
gvcfi();(% owe DDMMMYY
R 7 DDMMYY pLor scale FIT A unims=INCHES
GENERAL HYDRAULIC SOLUTIONS Inc. e MAT. X NOTE: PART TO SUB-ASSEMBLY (GHS A042BB4015A1) SHEET OF

Page 2



LL

o
:

FASTNER LIST, FOR NUTS, BOLTS, SCREWS RINGS & CLIPS

JJ

GG
HH

lal

TRANSOM BOLTS

N
——
e <

s

i
Ny

GG

i) |

JJ
JJ
JJ
JJ
KK
LL
MM
MM
MM
NN
00
NN PP

RR

PLATFORM BRACKET BOLTS

MM

00

GHS—-10-092 WASHER, 1 1/4" 1D / 2" 0D x .1/8"
GCHS-10-094 WASHER, 171D / 2" 0D X 3/16”
GHS-10-093 WASHER, 171D / 2" 0D x 1/8”
GHS—FS169 BOLT, CARRIAGE 1/2-13 x 2 1/4" SS.
GHS—FS187 BOLT, CARRIAGE 1/2-13 x 3" S.S.
GHS—-FS111 BOLT, CARRIAGE 1/2-13 x 4" S.S.
GCHS—FS584 BOLT, CARRIAGE 1/2-13 x 5" S.S.
GHS—FS189 BOLT, CARRIAGE 1/2-13 x 6" S.S.
GHS—FS5452 NUT, NYLOCK 1/2—13 S.S.
GHS—-10-079 WASHER, BACK—-UP PLATE

GHS—FS116 BOLT, CARRIAGE 3/8—16 x 5" S.S.
GHS—FS184 BOLT, CARRIAGE 3/8—16 x 6 S.S.
GHS—FS188 BOLT, CARRIAGE 3/8—16 x 7" S.S.
GHS—FS309 WASHER, NYLON 1/2"

GHS—FS368 WASHER, FLAT 3/8 S.S.

GHS—FS317 WASHER, LOCK 3/8 S.S.

GHS—FS461 NUT, FINISH 3/8-16 S.S.

PLATFORM BRACKET BOLTS

HH

RS

DERN MRS,

1 5
QO Uy O
R
_)XX
XX
oict i“ puTe DDMMMYY

SCALE
pLoT SCALE FIT A unirs=INCHES

GENERAL HYDRAULIC SOLUTIONS Inc. ®

MAT, X

NOTE:

PART TO SUB-ASSEMBLY (GHS A042BB4015A1) SHEET oF

Page 3




ARM TDENTIFICATILN

19 172"

CHARLIE “Z" ARM

UPPER AND [
SAME LENGTH

19 1/2"

x‘,ﬂlﬂg’#lrﬂgHARLIE ARM

UPPER AND LOWER ARMS ARE THE
SAME LENGTH

o3 14—

k‘ﬂlﬂl’#’#’#;LPHA ARM

@ UPPER AND LOWER ARMS ARE THE

SAME LENGTH

25 9/64"

UPPER AND LOWER ARMS ARE NOT
BRAVO ARM THE SAME LENGTH

23 17/64"

UPPER AND LOWER ARMS ARE THE
SAME LENGTH LAZZARA ARM

SEE PAGE O FOR ALPHA ARMS
- SEE PAGE O FOR BRAVO ARMS
Ol SEE PAGE O FOR CHARLIE ARMS
SEE PAGE O FOR CHARLIE ” 7 " ARMS
; SEE PAGE O FOR ECHO ARMS )
LOCK PLATE SEE PAGE O FOR LAZZARA ARMS UPPER AND LOWER ARMS ARE THE

SAME LENGTH
ECHO ARM
IDLER & LOCK ARMS, UPPER

LOCK ARM HAS A PIN FOR THE LOCK PLATE TO CATCH
IDLER ARM HAS NO PINS WELDED TO IT

3
TRICERINS
O ““\ims
FRW\Q“ X

A +0
B o

PAAN

X
/xx/xx
gﬁﬂ GXHS pare DOMMMYY

pLoT SCALE FIT A unims=INCHES

DRW
2 REV—DATE: DDMMMYY

GE/\/ERAL /_/YDRAUUC SOLUT/O/\/S /ﬂc. ® MAT. X NOTE: PART TO SUB-ASSEMBLY (GHS A0428B4015A1) SHEET OF

Page 4



ALPHA ARM TDENTIFICATILN
LHS10-0/1, 10-0/2, 10-0/3

23 174"

GHS10-072 ARM UPPER WITH LOQ\ M A e

PORT & STARBOARD SIDES

GHS10-071 ARM UPPER, IDLER
PORT & STARBOARD SIDES

GHS10-073 ARM LOWER, POWER
PORT & STARBOARD SIDES

AN
LOCK PLATE

IDLER & LOCK ARMS, UPPER

LOCK ARM HAS A PIN FOR THE LOCK PLATE TO CATCH
IDLER ARM HAS NO PINS WELDED TO IT

=)
TGOS,

NS RS
N
PAT A

X
XX
gvcﬁﬁ ?(HS DATE DDMMMYY

Lot scAe FIT A unms=INCHES

GENERAL /—/YDRAUL/C SOLUT/O/\/S /ﬂc. ® MAT, X NOTE: PART TO SUB-ASSEMBLY (GHS A042BB4015A1) SHEET OF

Page 5



BERAVDO ARM IDENTIFICATION
oHS10-062, 10-066, 10-06/
GHS10-066 ARM UPPER WITH LOQ_ a3 V‘“ﬁb\ 41

BRAVO A
PORT & STARBOARD SIDES

GHS10-065 ARM UPPER, IDLER

PORT & STARBOARD SIDES \

GHS10-067 ARM LOWER, POWER
PORT & STARBOARD SIDES \

AN
LOCK PLATE

IDLER & LOCK ARMS, UPPER

LOCK ARM HAS A PIN FOR THE LOCK PLATE TO CATCH
IDLER ARM HAS NO PINS WELDED TO IT

GRS
oS Ve
R X2
e et
g ER
Nﬁ% N
*\

B
X
BT
ot §H5 o DDMMMYY

SCALE
pLoT scAlE FIT A unims=INCHES

GENERAL HYDRAULIC SOLUTIONS Inc. e MAT, X NOTE: PART TO SUB—ASSEMBLY (GHS A042BB4015A1) SHEET OF

Page 6



CHARLIE ARM [IDENTIFICATILN
LHST10-0/6, 10=-0//, 10-0/8

19 172"

GHS10-076 ARM UPPER WITH LOCK PIN \<///CHAME .

PORT & STARBOARD SIDES T ey
© :

GHS10-077 ARM UPPER, IDLER

PORT & STARBOARD SIDES T

GHS10-078 ARM LOWER, POWER

PORT & STARBOARD SIDES T

LOCK PLATE \

IDLER & LOCK ARMS, UPPER

:

LOCK ARM HAS A PIN FOR THE LOCK PLATE TO CATCH
IDLER ARM HAS NO PINS WELDED TO IT

RS
wﬁim

oo
X

SCALE
pLoT scAle FIT A unms=INCHES

By RAM

DR
7 REV-DATE: DDMMMYY

GCENERAL HYDRAULIC SOLUTIONS Inc. @ MAT. X NOTE: PART TO SUB-ASSEMBLY ~(GHS A042BB4015A1) SHEET OF

Page 7



CHARLIE = /2 ARM [DENTIFICATILN
LRS10-149, 10-153, 10-0/8

GHS10-149 ARM UPPER WITH LOCK PIN
PORT & STARBOARD SIDES

GHS10-153 ARM UPPER, IDLER

PORT & STARBOARD SIDES T V w
GHS10-078 ARM LOWER, POWER
PORT & STARBOARD SIDES T

IDLER & LOCK ARMS, UPPER

LOCK ARM HAS A PIN FOR THE LOCK PLATE TO CATCH
IDLER ARM HAS NO PINS WELDED TO IT

<
XQLEE“N%Q\\NS
cnat Xox
?Ri Vo i o

Wk

NSOM o7 RAM SCALE

p RE\/—DI%E' oMY Lot scale FIT A unims=INCHES

GENERAL HYDRAULIC SOLUTIONS Inc. ® MAT. X NOTE: PART TO SUB-ASSEMBLY ~(GHS A0428B4015A1) SHEET OF

Page 8



FCHO ARM IDENTIFICATION
LGHS10-221-UAL, 10-221-UA, 10-c221-LA

GHS10-221-UAL  ARM UPPER WITH LOCK PIN
PORT & STARBOARD SIDES

GHS10-221-UA ARM UPPER, IDLER

PORT & STARBOARD SIDES \
GHS10-221-LA  ARM LOWER, POWER
PORT & STARBOARD SIDES \

AN
LOCK PLATE

IDLER & LOCK |ARMS, UPPER

LOCK ARM HAS A PIN FOR THE LOCK PLATE TO CATCH
IDLER ARM HAS NO PINS WELDED TO [T

POWER ARMS,

X
Ty XK
o iHS oure DDMMMYY
pLot scale FIT A unirs=INCHES

PART TO SUB-ASSEMBLY (GHS A042BB4015A1)

GENERAL HYDRAULIC SOLUTIONS Inc. ® MAT. X

Page 9



LA ZARASE ARM TDENTIFICATION
LGHST0—-200-UAaL, 10-200-UA, 10-220-LA

GHS10-250-UAL  ARM UPPER WITH LOCK PIN
PORT & STARBOARD SIDES

GHS10-250-UA  ARM UPPER, IDLER
PORT & STARBOARD SIDES \

GHS10—250-LA ARM LOWER, POWER

PORT & STARBOARD SIDES \

LOCK PLATE

IDLER & LOCK ARMS, UPPER

LOCK ARM HAS A PIN FOR THE LOCK PLATE TO CATCH
IDLER ARM HAS NO PINS WELDED TO IT

CER S
o
IR

o2
A\f\’\% 00k 3
XXX
Ll # GHS/XXDATE DOMMMYY
[\]SOM M seae X
RA ey I ouuyypLoT soae FIT A unms=INCHES
GENERAL HYDRAULIC SOLUTIONS Inc. ® MAT. X NOTE: PART TO SUB-ASSEMBLY (GHS A0428B4015A1) SHEET oF

Page 10



PLATFORM BRACKET IDENTIFICATILN

STYLE  F
LOW PROFILE
O /STYLE B O /STYLE £
75,0000° 90.0000°
10 1/2” 8”
STYLE MEASUREMENTS MODEL PART NUMBER
A=351/2" /B=28 A 36 GHS10-114
A=363/4 /B =28 A 36.75 GHS10-263
A A=2391/2" /B=28" A 40 GHS10—-117
A=2393/4 /B=9 MC 300 GHS10-279
A =47 1/4" /B =28 A 48 GHS10-059
A=341/2" /B =10 1/4 B 36 GHS10-235
B % A=2391/2" /B=101/4 B 40 GHS10-058
L A= 47" /B =10 1/4" B 48 GHS10-060
A=471/2" /B =10 1/4 B 48 + 10 deg. GHS10-254
£ g A=23 /B=28" E 36 GHS10— 246
A =47 1/2" /B 8" E 40 GHS10
C‘RCLE ‘ND‘CATES ABO\/E \/‘EWS A = 43 1/2” / B =8" L 44 GHS10—
A=32" /B=51/2" F 36 GHS10—
F % A=238" /B=7 F 42 GHS10— 225
A =43 7/16" / B = F 48 GHS10—
MEASURE ACROSS TOP FLAT FOR " A " MEASUREMENT
GHS
POWER ARMS, LOWER —
MEASURE HIGHT FOR " B " MEASUREMENT nﬂ”‘%@\wﬁ
. ) Wm\ﬂﬂ% a QQ N
— PV N
max@ p@* piic
XXX
El\mFER Uﬂ owG#GH XX e DDMMMYY
PART D TRN\]SO o RAM scALE X
e e DOMMMYY PLOT SCALE FT A units=INCHES
GENERAL HYDRAULIC SOLUTIONS Inc. @ MAT. X NOTE: PART TO SUB-ASSEMBLY (GHS A042BB4015A1) SHEET OF

Page 11




HY050
FS441

HY069
HY039

GHS-10-038

HY040

GHS-10-037
GHS-10-009

HY041

HWw008
GHS-10-068
HwO010

GHS-10-002

m

8l

PARTS

P/N
GHS-10-039-A1
10-035

HY051
GHS-10-037
Hw008
GHS-10-068
HwO010
GHS-10-009
HY041

HY069

HY039
GHS-10-038
HY050

HY040

FS441
GHS-10-0e2
GHS-10-039-A2

AMT
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

i

JAAMAA

GHS-10-039-A2

GHS-10-03¢

DESCRIPTION

CYLINDER, COMPLETE, READY TO INSTALL

ROD END CROSSTUBE

CAP, SS. 316 #4JIC

ROD, 3” CYLINDER BRAVO
SCRAPER, EQUI-FLEX 1

WASHER, S.S. 316

RING, SPIRIAL SST316 1-1/4” INT
GLAND, 3@ CYLINDER

T-SEAL 1" (TR-014

O-RING (568-232)

O-RING BACK-UP (575-232)
PISTON, 3"¢ CYLINDER

PISTON SEAL (PSC-334)

O0-RING 568-018

NUT, SST316L 3/4-16 FIBERLOCK
BUSHING, ULTRACOMP UC300
CYLINDER BODY, 3”

HY0S1

<
mﬂ”\&%@\w«%
O X =0
A[6 0 T

X
/XX/XX
gvgftﬁ iHS owre DDMMMYY
pLor scale FIT A unims=INCHES

GENERAL HYDRAULIC SOLUTIONS Inc. e

MAT. X

NOTE: PART TO SUB-ASSEMBLY (GHS A042BB4015A1) SHEET OF

Page 12



A CP10-028 CYLINDER BODY
B HYO048 U-RING
C HY047/ U-RING
D MP10-027 ROD/PISTON/CLEVIS
E HWO006 SPRING
F MPI0-029 GLAND
G HwWO001 RING, RETAINING
H FS082 NYLON BUSHING
RS
FefSMO0% o1
RAM seae X DATE
W:BYDDMMMW por scale FIT A unis=INCHES
GENERAL HYDRAULIC SOLUTIONS Inc. e MAT. X NOTE: PART TO SUB-ASSEMBLY ~ (GHS—XX—XXX) SHEET OF

Page 13




A 10-005-C1 CHOCK, BOTTOM TEE I FS452 1/2 - 13 NYLOCK NUT
B 10-006-C1 CHOCK, TOP TEE J FS353 NYLON WASHER 1/2x3/4x3/16
C 10-007-C1 CHOCK, HINGE PLATE K FS163 CARRIAGE BOLT 1/2 - 13 x 1”
D 10-008-C1 CHOCK, DONUT L FS309 WASHER, NYLON 1/2”
E 10-074-Cl1 TREAD, CHOCK M FS107 BOLT, HEX HEAD 1/4-20x1 1/2”
F FSP02 10-24x1 BUTTON HEAD MACHINE SCREW N FS436 NUT, NYLOCK 1/4-20
G FS421 10-24 NYLOCK NUT 0 FS308 WASHER, NYLON 1/4”
H FS106 1/2 - 13 x 1 3/4” HEX HEAD BOLT
FS308
10-007-C1
FS436 ﬁ{//:;://// o .
S 08
FS436 @
FS452 e 9 4Yi;;;7//
\D PN p
& .
N //
F$436\\\\\\#> 10-074-C1

© 3308
/////}7 10-007-C1
FS436 FS308
FS308 ﬁggijjj//F$1o7
FS106
FS45p
FS353
FS163 QQ?@@

S
TENGNS,
RIS X tﬁm
PRV i@“ﬁ

) %
AN?S;Z? %«M 100
¥

10-005-C1

0028
A o D!
pLoT scALE FIT A unms=INCHES

DRW
2 REV—DATE: DOMMMYY

GENERAL HYDRAULIC SOLUTIONS Inc. ® MAT. X NOTE: PART TO SUB-ASSEMBLY  (GHS—XX-)XXX) SHEET oF




EL055
12 Volt Solid state controller
COMPLETE WITH SOLENOIDS

EL049
24 Volt Solid state controller
COMPLETE WITH SOLENOIDS

Page 15



THE SOLID STATE CONTROLLER SHOWN IN THESE PICTURES IS A 24 VOLT MODEL
USED FOR DEMONSTRATION PURPOSE ONLY
VERIFY PUMP VOLTAGE BEFOR ORDERING PARTS

EL062 12Volt EL061 24Volt
SOLENOID, MOTOR RUN SOLENOID, MOTOR RUN

ELO013 12 Volt ELO0O14 24 Volt
SOLENOID, LATCHING - , - SOLENOID, LATCHING
"BLACK IN COLOR" L ' - "GRAY IN COLOR"

o

Page 16



CHECK PUMP IDENTIFICATION
TAGS TO VERIFY PUMP
VOLTAGE

Page 17



CHECK PUMP IDENTIFICATION

TANQ TN \V/EDICV DIINMD

Page 18



1AVO 1V VERIFCT rumwr
/Nl TACGGF



